
Group: 7LD

Engine: 7LD 600   Drawing: F

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  1 9043.025 fuel tank cap 1

  2 8101.087 fuel tank (l 7) 1

  3 8635.097 vibration-damping 2

  4 7565.007 washer diam. 8 2

  5 3240.018 nut M 8 2

  6 9732.074 screw M 8 X 20 2

  7 9375.033 bleeding pipe 1

  8 9790.037 screw M 6 X 8 1

  9 6615.018 NOZZLE-HOLDER 1

  9 6615.031 NOZZLE-HOLDER  Bosch 1

 10 3790.074 injector top plate 1

 11 6760.045 stud M 6 X 65 (80) 2

 12 3203.050 selflocking nut M 6 2

 13 7301.006 connection 1

 14 9374.044 high press.pipe 1

 15 3617.016 clamp 1

 16 8866.051 support 1

 17 1901.029 union bolt M 8 1

 18 4670.058 copper gasket diam. 8,2X12X1,5 1

 20 6531.265 nozzle 1

 21 «–––––» gasket 0

 22 4670.058 copper gasket diam. 8,2X12X1,5 1

 23 1901.029 union bolt M 8 1

 24 5400.046 rubber sheathing 1

 25 7565.007 washer diam. 8 1

 26 9375.274 hose from gear side tank to inj.pump (mm 142) 1

 27 4670.005 copper gasket 0,50 1

 27 4670.006 copper gasket 1,00 1

 28 1901.012 union bolt 1

 29 4670.058 copper gasket diam. 8,2X12X1,5 1

 30 4670.060 copper gasket diam.12 1

 31 9730.100 screw M 8 X 25 2

 32 7625.010 washer diam. 8 2

 33 1770.042 bolt M 8 X 1,25 X 10 1

 34 5575.006 spring 1

 35 1200.268 rubber oil seal 1

 36 3930.019 cup 1

 37 1770.002 bolt M 8 X 1,25 X 16 2

 38 7565.007 washer diam. 8 2

 39 4670.060 copper gasket diam.12 1

 40 6590.045 injection pump Bosch 1

 41 4580.023 gasket 0,30 1

 41 4580.024 gasket 0,50 1

 41 4580.029 gasket 0,10 1

 41 4580.057 gasket  0,05 1

 42 7980.020 cup 1

 43 1200.031 rubber oil seal 1

 44 7265.008 connection 1

 45 4430.071 gasket 1

 46 4490.017 gasket 1

 47 2175.009 fuel filter cartridge 1

 47 3730.015 FUEL FILTER 1

 48 3630.008 clamp 1
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 49 7215.035 tappet 1

 50 6000.036 tappet 1

 51 7470.003 filler 1

 52 5755.034 valve spring 1

 53 2605.033 filter cover 1

 54 1202.052 rubber oil seal 1

 55 1760.162 bolt 1

 56 «–––––» plunger Bosch 0

 56 6578.018 Injection plunger 1

 57 6400.059 cup Stanadyne 1

 58 9672.012 delivery valve BOSCH 1

 59 4760.015 valve gasket 1
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